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PALFINGER zu Tafel

to figure

voir planche

 Nr. Ersatzteil Nr. Stk. Abmessung
 No. Sparepart  no. Qty. Teilebezeichnung Description Nomenclature Dimension
 No. No Piece de   Nbre. Dimension

rechange

   090.0100
 PK 8000     

 Seilwinde                     
 Rope winch                    
 Treuil a cable                

  1  HXE 555              1  Halterung           Bearer              Support                                  

  2  HXE 556              1  Halterung           Bearer              Support                                  

  3  HTR1632              1  Befestigung         Bracket plate       Plaque de fixation                       

  4  EQ 014                  Federring           Spring washer       Rondelle            B 12 DIN 127         

  5  ES 054                  Schraube            Screw               Vis                 M 12x50 DIN 931      

                                                                                                              

  6  ES 145                  Schraube            Screw               Vis                 M 16x50 DIN 933      

  7  HBS1655                 Büchse              Bush                Bague                                    

  8  EZ 234                  Kantenschutz        Edge protection     Bordure de protec.                       

                             (Meterware)         (sold by the meter) (par metres)                             

  9  HXE 379              1  Seiltrommel         Rope drum           Tambour a cable                          

 10  EP 190               1  Seilwindengetriebe  Rope winch gear     Treuil a cable engr.                      

                             (Seite 090.0500)    (page 090.0500)     (page 090.0500)                          

                                                                                                              

 11  BW177–2000           1  Konsole             Bracket             Console                                  

 12  EQ 194                  Federring           Spring washer       Rondelle            B 14 DIN 127         

 13  ES 510                  Schraube            Screw               Vis                 M 14x1.5x35 DIN      

 14  HEP 229              1  Ölmotor             Oil motor           Moteur a huile                           

                             (Seite 090.0600)    (page 090.0600)     (page 090.0600)                          

 15  ER 024               1  V–Ring              V–ring              V–anneau            D 233–260            

                                                                                                              

 16  EV1295               1  Lasthalteventil     Load holding valve  Soupape pilote                           

 17  ES 270               2  Schraube            Screw               Vis                 M 10x60 DIN 912      

 18  EK 007               2  Scheibe             Washer              Rondelle            D 10 DIN 125         

 19  EO 048               2  O–Ring              O–ring              Joint torique       D 23,47x2,64         

 20  ES 031                  Schraube            Screw               Vis                 M 10x30 DIN 912      

                                                                                                              

 21  EQ 233                  Federring           Spring washer       Rondelle            B 10 DIN 7980        

 22  HA2543A              1  Abdeckung           Cover               Couverture                               

 23  EQ 012                  Federring           Spring washer       Rondelle            B 6 DIN 7980         

 24  ES 205                  Schraube            Screw               Vis                 M 6x10 DIN 6912      


